



Centrum stavebního inženýrství a.s.

Fire Technical Laboratory

AUTHORIZED
BODY No. 212

NOTIFIED
BODY No. 1390

CLASSIFICATION OF REACTION TO FIRE IN ACCORDANCE WITH EN 13501-1:2007+A1:2009

Applicant: Příhoda s.r.o.
Za Radnicí 476
539 01 Hlinsko
Czech Republic

Prepared by: Centrum stavebního inženýrství a.s.
Pražská 16
102 21 Praha 10
Czech Republic

Product name: Textile product „Příhoda NMF“

**Classification
report No.:** PK-11-018

Issue number: 1/2

Date of issue: 30th March 2011

This classification report consists of 5 pages and may only be used or reproduced in its entirety.

Address:
PRAŽSKÁ 16, 102 21 PRAHA 10, Czech Republic, E mail: csias@csias.cz, http://www.csias.cz
Reg. No. 45274860, VAT No. CZ45274860. The Company is registered in the Commercial Register
administered by the Municipal Court of Prague (section B, inset 1595).
Fire Technical Laboratory, E-mail: ptl@csias.cz
Phone: +420 281 017 111, Fax: +420 281 017 455

1. DETAILS OF CLASSIFIED PRODUCT

Nature and end use application:

The classification of the product *Textile product „Přihoda NMF“* is valid for the following end use application:

Hanged textile air distribution system

Description:

The composition of the product *Textile product „Přihoda NMF“* is identical to product *Přihoda MHI* tested on 31st July 2007. Difference is only in mass per unit area and thickness.

Parameters of tested samples:

Product sample	mass per unit area	thickness
Přihoda NHI	470 g/m ²	0,45 mm
Přihoda NMF	290 g/m ²	0,25 mm

2. TEST REPORTS AND TEST RESULTS IN SUPPORT OF THIS CLASSIFICATION

Test reports

Name of laboratory	Name of sponsor	Test report ref. no.	Test method
CSI a.s., Fire technical laboratory	Přihoda s.r.o.	13670 – 1/2	ČSN EN ISO 11925-2
		15406 – 1/2	
CSI a.s., Fire technical laboratory	Přihoda s.r.o.	13670 – 2/2	ČSN EN 13823
		15406 – 2/2	

